
09-07-2024

Manual
for

BBQ Pergola San Juan



BBQ Pergola

User's Manual 



REF QTY REF QTY REF QTY 

A1 2PCS A2 2PCS K 1PC 

L2 4PCS L3 8PCS L4 8PCS 

LS 1PC S1 16PCS S2 16PCS 

Carton 
S3 1STE S4 36PCS S5 16PCS 

1/3 

S6 12PCS S7 24PCS S8 24PCS 

S9 16PCS S10 16PCS S11 16PCS 

S12 8PCS 
User

1SET L6 1PC 
Manual

81 1PC 82 1PC C 2PCS 
Carton 

2/3 

1PC L1 4PCS 

Carton 
F 18PCS G 4PCS H 2PCS 

3/3 



REF PHOTO QTY 

A1 5J 
=======

=========t�s=-\--/ ---·· j \����) 2 

'-� 

82 � ' 

C 2 

F 18

G 4 

H 2 

Part List



REF PHOTO QTY 

J 1 

K 1

4

4 

L3
� 

8

L4
� 

8

LS 1

L6 1

5# 

L2

L1

Part List



REF PHOTO QTY REF PHOTO QTY 

S1 o@ 16 S9 g1 I> 16

M6*16 M8*75 

S2 Cz@ 16 S10 ( � 16

M6*16 cp10*50 

S3
� 

1 S11 � 16

M4 & M4*20 cp8*1 

S4 ir 36 S12 C@ 8

M4*10 

S5
� 

16

S6 � 12

ST5.5*16 

S7 � 24

cp6*1 

S8 c(l 24

M6*16 

Part List



Kind Reminder

General Guidelines 
• Please keep this manual for future use after you install the pergola;
·Please read the following instruction carefully befare assembly;
·This manual may not include every details and considerable steps;
• Please contact us when you need further information or any help

Kind Notes 
• Please do not allow snow to accumulate on the louver roof. lf moderate
or heavy snow is expected to coming, do open the louvers, also does it
in the conditions of high winds or other extreme weather conditions.
• Please open the louvers and raise or remove any shade screen
accessories that have been installed to avoid potential damage to the
pergola when bad weather comes.

What you may need? [§] 

� 1 (il � 
0�

. 
QQ 

Ladder x2 Tapeline Mallet Glove electric screw Safety 
driver hat x2 

[[2J] ' � W
or � 

Level Marker Adjustable screwdriver or Allen key 
Pen wrench electric 

screwdriver 



Step-by-step 
I nstructions for Installation 



1. Assemble the bottom plate of four pillars

A1&A2 

,/ / 

/ 

( \ 
•

� 
\ I 

� / 

A1 et 
A2

a :: 

L1 � QTY:4PCS S1

I 

I 

I 

I 

I 

/ 

1 
L 1 

I / 

� 

� 

I 

I 

QTY:2PCS 

QTY:2PCS 

r-r/J QTY:16PCS 
� M6*16

- 1 -

� 
I 

I 

I I 

I I 

I I 

I I 

I I 

I I 

I I 

I I 

I I 

I I 

I 

\ 

\ 

\ 

I 

/ 

/ 

x4 



L3 

2. lnstall short iron plates at both ends

( )---.__/ B 1 � ---.__/ 

( )---.__/ 82 � ---.__/ 

( � t �--------r--,,, ____ -------+------(]) 
" ---.__/ / C x2 :;;, " ---.__/ / 

Step 1 

S2 x2 

L4 

QTY:8PCS L4 

- 2 -

Step 2 

Tighten 
Allen key 5# 

x8 

QTY:8PCS S2 � QTY:16PCS 

-----u5' M6* 16 



3. Building a framework

A2 

A1 A1 

A2 

- 3 -



3.1 Assembly of two sets of C beams and columns 

ffi 
Cardboard or other 
cushioning materials 
to prevent surface scratches 

1 Tighten 
'
\

len key5#

\ 

- -

-

-

-

- -

-

@ 

-

JI 

/ 

/ 

/ 

\ 

\ 

I 

I 

I 

I 

I 

\ 

\ 

ffi Both ends need to be tightened

x2 

- 4 -



3.2 lnstall the left and right crossbeams 

------
/ '-

/ ' 

/ '-

/ ' 

ffi 
The installation direction 
is shown in the diagram 

/ 

/Tighten 
/ Allen key 5# 

l
i

� 

,-

'-
'-

I 

\ 

\ 

___,..---f 

82 

/ 

I 
I 

/ 

I
\ 

\ 

\ 

\ 

/ 

/ 

ij 
,,--------

/

/ 

� 

/ \ 

\ 

\ 

/ 

ij 

\ 

\ 

/ 

I 11\lj\ 
(__J____) All ends need to be tightened 

x4 

- 5 -



4. lnstall the hinge ring, shake the handle, and
open the push rod

/ 

/ 

J 

__ •• / � � 
'--

'--

--

/ 

/ 

/ 
/ 

/ 

S3 

/ 

- __________,-, 
/ 

/ 

L5 

� � 
/ '--

/ 

Op� 

\ ) 
/ 

/ 

��� / � 

ffi Shake the handle

J QTY:1 PC 

L5 QTY:1PC S3 @ � QTY:1SET 

M4&M4*25 

- 6 -



5. lnstall the Louvers in the same direction as
the arrow

- 7 -



I 

I 

5.1 As shown in the figure, first clamp the louver F at the 
tail of the two end brackets, then press down on the 
louver to clamp it, and install it in the direction indicated 
by the arrows at clamping positions 1 and 2. Then fix 
the louver in the corresponding position as shown in the 
picture, shake it to check if it can work smoothly. 

------- -------

/ / ' 

/ / ' 

( \ ( 
iI I I 

\ 

� 
------- -------

/ ' ' 

/ ' 

I 

\ 

� 

/ F / F 
/ 

/ / 

I I 
I 

\ \ 

1/ 

- 8 -



5.2 Insert all louvers and ad just them to the suitable 
position 

1) As shown in the figure, if the
holes are not aligned, they need to
be adjusted.

--

I 

I 

Clope 

F 

\ 

\ 

/ 

I 

I 

... 

- 9 -

2) As shown in the figure, insert a
screwdriver at point 1 and then pry up the
louver bracket in direction 2 Align the holes

of the louver support with the center of the
louver holes.

/ 
/ 

/ 

\ 

\ 

I 

I 

//1 

---------
I 

I 

/ 
I 

I 

/ x36 
3) After adjustment, align the holes of the

louver bracket with the center of the
louver holes. Then install the plastic plug.

QTY:18PCS S4 ir QTY:36PCS 



ffi 

L2 

lf the installation holes are misaligned, 
please follow the steps P4/P5 to loosen 
the fastening screws of the crossbeam. 
After the cover plate is installed, tighten 
it again 

I I 

S5x4 

\ 

D QTY:4PCS S5 

/ 

QTY:16PCS 

S6 � QTY:12PCS 
'--------v ST5.5*16 

S7 � QTY:8PCS 
� cp6*1 

- 10 -

S8 QTY:8PCS 
M6*16 

6. lnstalling column cover and hole plug



7. lnstall bar counter

G 

S7 x4 

S8x4 

I 

I 

Column 

\ 

\ 

I
\ 

\ 

------ --------

G � VQTY:4PCS H 

S7 � QTY:16PCS S8 
� cp6*1 

\ 

\ 

1

X2 

QTY:2PCS 

� QTY:16PCS S12 r--fn. QTY:8PCS 
� M 6* 16 � M4 * 1 0 

- 11 -



8. Fixed column

ffi 

x16 

I 

The error between X and Y ,,, 1 
should not exceed 3CM / ,,, I -

S11 
_,, 

_,, I / lj\ I

j ,,, LU� 
�/ S9 x4 :�] 

�����- - ----_ S 1 0 x4 �

S11 x4� 
10mm L __ _ 

x4 

59 g_�I> QTY:16PCS S10 � QTY:16PCS S11 � QTY:16PCS 

M8*75 cp10*50 � cp8*1 
- 12 -



9. Apply sealant at the joints

ffi 

,/ 

K � 

I 

I 

\ 

I 

Apply waterproof glass adhesiv� 
at the connection point ;:; \ "'-.. / x4 

- -� CC � •••• �

,/ 
- \ """ 

-

" 

- 13 -

I 



For more information please visit: www.dancovershop.com

Contact information

Austria Belgium Croatia Denmark

Estonia Finland France Germany

Ireland Italy Latvia Lithuania

Nederland Norway Poland Portugal

Spain Sweden Switzerland UK


